Kinsale Sewerage Scheme LIS

3.0 PROJECT DESCRIPTION

This section provides an overview of the proposals for the Kinsale Sewerage
Scheme. It is addressed under the headings of

¢ Purpose and Necessity for the Scheme
¢ Scheme Proposals, Design and Layout

3.1 Purpose and Necessity for the Scheme

2 e Currently, the town of Kinsale has a collection system which cannot cope with the
development pressures being applied. While no formal treatment of effluent takes
place, a portion of the discharge is subjected to comminution prior to discharge to
the harbour.

3.1.2 Under the EPA Act, 1992 (Urban Waste Water Treatment) Regulations 1994, S I.
419 of 1994, all waste water entering collection systems shall be subject to
[...]
¢ Commoge Area: New sewers will be laid, ranging from 225 mm to 600 mm
to serve this area. The foul flows from Denis Quay will be pumped forward
along the road to discharge into these foul sewers. All flows from the Town,
Summercove, Scilly and Commoge will then flow by gravity to the treatment
plant site.

&

3.2.13  The storm sewer proposals for the Town are for a séparate system to cater for the
discharge of surface water from the h1ghe@a$as of the Town, excluding that
portion conveyed within the foul networlto$he harbour waters (see Figure 3.2).
A separate system will employ flood @@ tion techniques to minimise flooding
within the low-lying areas of the @m ~ This system will incorporate a storm
holding tank. &éf\ §

3.2.14  The proposed storm sewer n@%@t)rk will comprise the following:

¢+ Eastem Road Sewer&ﬁ new sewer, ranging in size from 375 mm to 525 mm
diameter will be léﬁ along the route, picking up flows from a new 225 mm
sewer along Featherbed Lane. This pipe will discharge at the Scilly Dam near
the junction of Long Quay and Eastern Road.

¢ Glen-Pearse Street Sewer: A new 1600 mm pressure pipe will convey the
flows from the stream at the Glen and discharge at the Scilly Dam. A new
pipe, ranging in size from 225 mm to 525 mm diameter will be laid to cater
for the low-lying area of Pearse Street and Market Square. This pipe will
discharge to the storm holding tank at the junction of Long Quay and Eastemn
Road (see Figure 3.6).

¢ Barrack Street-Cork Street-Market Street Sewer: A new pipe, ranging in size
from 225 mm to 675 mm will be laid in this area. It will join up with the
proposed 1600 mm pressure pipe to be laid along Pearse Street.

¢ Catholic Walk-The Rock Sewer: A new sewer, ranging in size from 225 mm
to 300 mm diameter will be laid.

¢ DBandon Road Sewer: A new sewer, ranging in size from 225 mm to 375 m
diameter will be laid. This sewer will intercept other new storm sewers to be
laid in Abbey Court and developments along the route.

2323\ WEP

EPA Export 26-07-2013:02:23:42



Kinsale Sewerape Scheme IS

¢ Harbour Heights-River Meadows Sewer: A new sewer, ranging in size from
225 mm to 375 mm diameter will be laid in this area. This sewer will join up
to the proposed new storm sewer to be laid in the Commoge area.

¢ Blind Gate Sewer: A new sewer, ranging in size from 225 mm to 375 mm
diameter will be laid, and will discharge to the pressure pipe at Church Lane.

¢ Rampart Lane-Guard Well-Market Street Sewer A new sewer, ranging in
size from 225 mm to 450 mm diameter will be laid in this area, and will
incorporate flows from a new sewer from the western end of Main Street. It
will discharge to the 525 mm sewer at Pearse Street.

¢ Ramparts-Middle Hill-O’Connell Street Sewer: A new Sewer, ranging in size
from 225 mm to 300 mm diameter will be laid and will discharge to the
harbour waters near the Town Park.

¢ Main Street-Emmet Place Sewer: A new sewer, ranging in size from 225 mm
to 675 mm diameter will be laid and will ultimately discharge to the storm
holding tank. ‘

¢ Town Hall-Market Square Sewers: A new sewer, o(ganging in size from 225
mm to 450 mm diameter will be laid and connget to the 525 mm sewer on
Pearse Street. & Q@O

¢+ Winter’s Hill-The Mall-St. John’s Hi]l&@if nnell Street Sewer: A new sewer,
ranging in size from 225 mm to 7Q@§1’1wﬁ1 diameter will be laid. The 700 mm
section will be a pressure pipe w@ogh\é{vill discharge at World’s End.
S
QN
¢ Commoge Area Sewers: &J‘\\?? network, ranging in size from 375 to 1200
mm diameter will be lai%\‘i% this area. This sewer will discharge to the
Bandon Estuary. >
ary. OQ@Q
3.2.15  The result of these proposals is that pipelaying will be necessary in virtually all
areas of the Town and environs. This will lead to major temporary disruption
during these periods. It is proposed that a suitable Sewer Construction Plan be
agreed with the members of the Urban District Council, local tradespersons, and
other interested bodies. This Plan would be incorporated within the Contract for
the Scheme.

Treatment Plant and Qutfall Locations

3.2.16 A hydrographic study of the harbour area was carried out in the preparation of the
Preliminary Report. Several outfall locations were analysed. The conclusion of
that study and engineering considerations was that the most suitable location for
the outfall pipe was upstream of the new bridge, at a point in the estuary south of
the Kinsale Marsh.

2328004

EPA Export 26-07-2013:02:23:42



Kinsale Sewerage Scheme EIS

3217

3.2.18

3219

3220

3221

32322

The proposed location for the treatment plant was then assessed to ensure that-

It was in proximity to the outfall location

It was capable of being developed as a treatment plant site

It was compatible with the provision of the new collection system
It minimised pumping needs and costs

It was not in contravention with the draft development plan

It was not in close proximity to dense development

It had an acceptable environmental impact

* S+ e > e @

Following these considerations, the original site ‘E’ at Commoge was
recommended as being the most suitable from engineering, economic,
environmental, and sustainable viewpoints. '

Following the presentation and adoption of the Preliminary Report, land adjoining
the proposed treatment plant site became available. The suitability of part of this
land as a treatment plant was investigated and found to be compatible with the
original proposed site. This alternative site was then recommended as the location
for the treatment plant (See Figure 3.3). Following this recommendation, Cork
County Council acquired the land in question. Tge@ findings of this study are
based on the revised site location. &
VG
The engineering reasons for the recommggdfg)ﬁn are:
S
¢ The site is close to the 1ocation‘®§é%roposed outfall
¢ The area of the site will cont&;vﬁ\\ the proposed treatment plant
¢ The levels within the site &ﬁ\gﬁ&e that a gravity discharge to the outfall point is
attainable QQOQ§
¢ Pumping requirements dve minimised

&

- OQ .
The economic reasonscfor the recommendation are:

¢ The overall cost of the Scheme compares favourably with other site options
¢ Pumping costs from the main pumping station are minimised
¢ The land is in the ownership of Cork County Council

The environmental reasons for the recommendation are:
¢ Less significant impacts to the human and visual environment will occur than

with other site options.

+ The impacts to flora and fauna can be ameliorated satisfactorily, coupled with
additional enhancement of the Kinsale Marsh.

¢ The site is remote from existing residential development and is more than 100
m from the nearest dwelling,

¢ The site is currently zoned for agricultural use, with the original adjoining site
zoned as a waste water treatment plant location.

¢ The existing trees around the site can be retained and enhanced as screening.

23280 110°4-P

EPA Export 26-07-2013:02:23:42



Kinsale Sewerage Scheme EIS

3.2.23  The site is recommended in line with the requirements of sustainable development
for the following reasons:

¢ The conflict with the County Development Plan is minor and does not
adversely affect the Urban area development proposals.

¢ Development within the Town is facilitated. In particular, development of the
Commoge area is facilitated

¢ Waste water treatment capacity will be provided for future development
within the town of Kinsale and its environs for both domestic and industrial
purposes.

Waste Water Treatment Plant and Outfall

3.224 This section deals with the individual components of the proposed treatment
works (see Figure 3.4, and Plate 9). The effluent from the plant will meet the
conventional effluent standard, as per the Client Brigf, of 20 mg/1 BOD and
30 mg/1 Suspended Solids, which are more stringgsit than those required under
the Urban Waste Water Directive. The desig%pqﬁﬁation equivalent (p.e.) for the
plant is 9,800. og?’o &

&8

3225 Interms of N and P removal, S.I. 4.13&\?@?994 requires that the total phosphorus

concentration be reduced to 2 mg/l 9t & Mminimum percentage reduction of 80% in

sensitive areas, and that the totaf rogen concentration is to be reduced to 15

mg/l or a minimum reductioﬁoé@é“\m — 80%, also in sensitive areas. While the

Bandon River estuary is notsd sensitive area under the terms of the Statutory

Instrument, the Plant is desﬁned to remove nitrogen in the aeration basins to the

levels as dictated by théfﬁegulations. This is due to nitrogen being the limiting

nutrient factor in estuaries.

3.226 It is proposed to treat a flow of 3 DWF through the plant; the volume retained in
the storm holding tank being treated during periods of low flow.

3.227  The proposed units within the waste water treatment plant are as follows:

Stormwater Holding Tank
Screening and Degritting

Primary Sedimentation

Secondary Treatment

Outfall Pipe

Sludge Thickening and Dewatering

@ ¢ > S o @

2328\ A

EPA Export 26-07-2013:02:23:42



Kinsale Sewerage Scheme EIS

Stormwater Holding Tank

3228 A basic flow of 3 DWF will be pumped forward to the Inlet Works at all times.
The storm holding tank is designed to cater for a volume equivalent to a flow of 6
DWF for a one-hour period, as per the main pumping station at Denis Quay.
These flows will be screened prior to inflow into the holding tank. These flows
will be returned to the pump sump on the abatement of the storm flow and will be
sent through the works for full treatment.

3.2.29  Excess storm water flows will be pumped forward to the outfall pipe.

3230 A ‘tipping bucket’ arrangement will be used in the Storm Holding Tank to clean
the tank on a regular basis.

Screening and Degritting

3231  All incoming flows to the Plant will be automatically screened, washed and
compacted for disposal . The bar spacing will be 5Smm for the automatic screen.
Following screening, grit removal will take place, capable of removing particles
of 200 microns diameter. Settled grit will be remfoved by means of an air lift
system and organics will be returned to the gq?:gmﬁ}a a grit classifier.

3.232  These units will be housed, with odourﬁz@b%al facilities provided.
&\00%‘\
&
Primary Sedimentation ¢ é;:.\\é?&
S
3.233 Twin sedimentation tanks a\@oproposed to cater for hydraulic loading conditions,

designed on the foIlowgé@arameters:

BOD Removal Rate: 30%
Upward flow velocity: 1.33 m/hr
Retention Time: 2 hrs

3.234 The provision of primary sedimentation facilities is in accordance with
recommendations of the Department of the Environment following the Sludge
Strategy Report regarding treatment facilities of 5,000 p.e. or greater. The
purpose is to remove, as far as possible, pollutants in the form of readily settleable
solids in an economic fashion. To contain any odours generated, these twin tanks
will be covered.

Secondary Treatment

3.2.35  The activated sludge process, in the form of extended aeration, is proposed for the
treatment of the waste waters. Diffused Air will be used as the aeration method,
coupled with mixers for suspension purposes. This system also allows for the
biological removal of nitrogen. This system has been universally used for this
type of situation and is also recommended for the following reasons:

¢ Flexibility in design to cater for future expansion

16 2R\

EPA Export 26-07-2013:02:23:42



Kinsale Sewerage Scheme EIS

¢ Facilitates biological nitrogen and phosphorus removal

¢ Flexibility in design to cater for retrofitting for combined biological/chemical
nutrient removal

¢ Flexibility in control and operation of the plant

¢ Minimisation of odour emissions compared to attached growth/fixed film
systems

¢ Minimisation of mist emissions compared to surface mounted aerators

3.236  Following Primary Treatment where BOD removal is assumed at 30%, the BOD
load to be designed for would be 70%. Taking into account that the BOD removal
in the Primary Sedimentation Tanks might not reach the 30% figure, the Aeration
Basins are designed for removal of 75% of the BOD load.

3.237 Twin basins are proposed to allow for maintenance and any other works which
have to be carried out.

Secondary Clarifiers

3238 Clarification will be carried out using twin radial flow settlement tanks. The
design of the tanks is based on a maximum upward velggity of 0.9 m/hr,
&

&

. SES
Return Activated Sludge (RAS) ég,oio*
: SN
3.239 Sludge from the secondary clarifiers \\qiﬂ\@bnstantly be returned to the extended
aeration basins until such time as°the MLSS in the basins goes above a
predetermined level. Excess slu ] I then be wasted.
<<Q‘\ g\\%
S

S\
Waste Activated Siudge (W,
¢

Y
3240  Waste activated sludge will be pumped forward to the splitter chamber ahead of
the primary sedimentation tanks and be wasted with the primary sludge to the
sludge holding tanks. This will produce a better composite sludge for final
treatment,

Sludge Holding Tomks

3.2.41  Assuming a maximum of 95% BOD removal per day, Primary Sludge at 30% and
WAS at 65% of total, the sludge volumes generated per day would be as follows:

Primary Sludge: 30% of Total Load: 176.4 kg/day
WAS @ 0.7 kg dry solids/kg BOD removed: 267.6 kp/day
Total dry solids: 443.0 kg/day

3.242  Assuming an average solids content of 2%, the volume of wet sludge generated is
22.15 m’/day. Assuming 3-day storage, the total volume required is 66.45 m’.
Assuming twin storage tanks, the volume of each is 33 25 m'. Assuming a liquid
depth of 2.5 m, the diameter of each tank will be 4 10 m internally.

DI2RAMAP

EPA Export 26-07-2013:02:23:42



Kinsale Sewerage Scheme EIS

Shudge Thickening and Conditioning

3.243  Sludge Thickening and Conditioning will be as set out in the original Preliminary
Report, subject to the final method of sludge disposal being decided by the Local
Authority. A decanter system will be included as an optional method of
thickening,

3.244  The suggested method of final treatment for the sludge from the Kinsale Plant, as
given in the Sludge Strategy Report is for Thickening, Anaerobic Digestion and
Dewatering. It is understood that the County Council has decided that Kinsale
will not be a ‘hub town’ for sludge treatment (Ref. Letter of 12% March 1997,
Cork Co. Co. to DoE)

Qutfall Pipe

3.245  The proposed final outfall pipe is designed for a flow of 3 DWF, 102 I/s, plus the
overflow volume of 133 I/s from the Storm Holding Fank, giving a total flow in
the outfall pipe of 235 I/sec. The design pipe 6@@“ 560 DN HDPE pipe, PN6,
complete with six port diffusers. The lengtggp 1pe is 800 lin m, most of which
would be laid above LWM at a grade of (}g@iﬁ. The line of the pipe is shown on

: & &
Figure 3.3. QS
P
$3 <
P @
&
‘Q& ’\O
N
Lt
S
N
&

&

228N A
EPA Export 26-07-2013:02:23:42



=

_____________ PROPOSED PIPELINES

———me——— —— ——— RISING MAINS

—————— . OUTFALL

J PUMP STATION No. ?J

PUMP STATION No. 4]

| PUMP STATION No. 3

LEGEND

PROPOSED FOUL SYSTEM

St g T T T EXISTING PIFELINES

(GREED

fuAsENTA)

e | Do by [¥derm

Project
Kingalo Sowerage Scheme
Kinsale, Gounty Gork

Tiia

PROPOSED SEWEAAGE SCHEME
FOUL SEWER NETWORK
SCHEMATIC LAYOUT

CA. Davin BE,GEng,F1ELMIAT, @
County Engimeer
Cark Comty Cowncl
Malachy Walsh =u Partners
Cansnlting

fl. 021 0R2880 fox. 021 942020
UWPCOROBOLIE

g Y

m
REFROCUCEN FROM THE ORONANCE SUAVEY BY FERMISSION 0F THE GOVERNMENT, LICENCE Mo, 1S8M/93

T

Drg, No. 2325/E182
Orawn

THE(0) Fig 3.1

Ch'elEng.]

[Approved S

EPA Export 26-07-2013:02:23:42



:f
;
i
4
o
‘Ji‘
Pr't:"? 4
:" |
\
Jog o W/
N Ty

Storm Overflow Maln ||

Jer,

Rl

1 ) KInsala Seweroge Schema

LEGEND
PROPOSED STORM SYSTEM

......... mmnnununnmnmenns PROPOSED PIPELINES
i e e EXISTING PIPELINES
[C=_n

o e e e w ey PROPOSED PRESSURE
(Biua) PIPELINES

i | by o0

Kingala, County Cork

Tile

PROPOSED SEWERAGE SCHEME
STORM SEWER NETWORK
SCHEMATIC LAYOUT

\ C.B. Deviln B.E.G.Enn..F.I.E.I,.H.I
I A Gounly Englnwer
O Cork County Councll
: Malachy Walsh =i Partners
Conslting Bnginsern

Barmanmanna Rd. Corl,
fol. 021 SORH for 021 SR2222
MWPCORIBIOLIE

A ) l- mmuhﬂwmmwm